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Michael Bowie Phone: 800-422-7270
Mitsubishi Chemical Composites America, Inc. Email: Michael.Bowie@m-chem.com

401 Volvo Pkwy
Chesapeake, VA 23320-4611
USA

Subject: This letter report is to be used as a synopsis for the results reported in Intertek Report No.
104906607SAT-001 for Mitsubishi Chemical Composites America, Inc.’s CAN/ULC S134 Exterior wall assembly
containing 4mm Alpolic FR ACM Panels

Mr. Bowie,

This evaluation was authorized under Intertek Quote Number Qu-01228257-2 dated 30 November 2021.

Test Assembly:

The Mitsubishi Chemical Composites America, Inc. ACM Panel attached to CLADCO C2000 system, AVB, 18 GA,
L-girts, Z-girts, and U-girts, and insulation.

AVB - Henry® BlueskinVP®160 installed vertically.

Girts — 18 GA, galvanized steel: U-girt at the lowest part of the wall, Z-Girts installed horizontally and U-girts
installed at the header of the window opening and at the top section of wall. Secured with 3/16 x 1-3/4 concrete
fasteners spaced 16-in. oc.

Insulation — 2 x 24 x 36 in. Semi-Rigid Rockwool CavityRock Insulation.

Panels —4 mm ALPOLIC FR ACM panels.

The Mitsubishi Chemical Composites America, Inc., assembly with 4-mm ALPOLIC FR ACM panels attached to
CLADCO C2000 system met the conditions of acceptance outlined in CAN/ULC-S134, Standard Method of Fire
Test of Exterior Wall Assemblies, 2" Edition, dated August 2013 (R2018).
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This report is for the exclusive use of Intertek’s Client and is provided pursuant to the agreement between Intertek and its Client. Intertek’s responsibility and liability are
limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, m

expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any
use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The
observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever
been under an Intertek certification program.
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Mitsubishi Chemical Composites America, Inc.
G104906607SAT-001
February 17, 2022
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If you have any questions or comments, please contact our office at 210-635-8100, or the undersigned.

INTERTEK TESTING SERVICES NA INC.

Completed by:  Abel de Hoyos Reviewed by:  Mike Dey

Senior Project Manager,
Title: Fire Resistance Title: Senior Project Engineer
Signature: AJL& Signature: ‘l/l/lj"‘-b“"l/
Date: 20 February 2022 Date: 24-February 2022

Attachments: Construction Drawings

cc: None
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